TO: HONORABLE CITY COUNCIL

FROM: CITY MANAGER DEPARTMENT: PUBLIC WORKS
DATE: JUNE 7, 2010 CMR:252:10
REPORT TYPE: CONSENT

SUBJECT: Adoption of an Ordinance Repealing Chapter 16.09 of the Palo Alto
© Municipal Code and Amending Title 16 to Adopt a New Chapter 16.09
(Sewer Use Ordinance) Establishing Regulations to Reduce Discharges

of Pollutants to the Sanitary Sewer and Storm Drainage Systems

RECOMMENDATIONS

Staff recommends that Council adopt the attached Ordinance (Attachment A) repealing Chapter
16.09 of the Palo Alto Municipal Code and adopting a new Chapter 16.09 (Sewer Use
Ordinance).

BACKGROUND -

The City of Palo Alto operates the Regional Water Quality Control Plant, a wastewater treatment
[...]
16. Reporting 130 (150)

a. Added reporting of any changes to process, discharge, treatment.

b. Added reporting of any changes for potential for spills or slug loads.
17. Reporting Requirements 135 (033)

a. Added semi-annual due dates.

b. Added zero discharge certification.

c. Added compliance certification.

d. Added Best Management Practices (BMP) certification.

e. Added that any additional monitoring must be reported.

18. Reporting Non-compliance 140 (155)

a. Expanded to include storm drain system, not just sanitary discharges.

b. Expanded to include/clarify increased loading, slug discharges, accidental
discharges, treatment system failures, and hazardous waste discharges in addition
to noncompliance with discharge limits.

c. Added follow-up sampling required within 30 days.

d. Added must take immediate steps to stop, contain and clean-up discharge.

e. Added shall take samples representative of discharge or release.

19. Certification of reports 145 (new)
a. All submissions accompanied by signed certification of accuracy.
20. Falsification of information 150 (new)
a. Submission of false or misleading information is a violation.
21. Receipt of report 155 (new)
a. Receipt date is postmark.
22, Retention of records 160 (new)

a. Records retained for three years and available to inspectors.

23. Storm drain prohibited discharges 165 (106) /

a. Removed that a threatened discharge must demonstrate a "probability of harm” to
be prohibited.

b. Must take steps for containment and clean-up of a storm drain spill.

c. -Added reporting requirements for storm drain spills.

d. Modified "threatened discharges" to exclude spills where discharge has been
controlled and the flow has been blocked in addition to the material is actively
being cleaned up.

e. Carwash to storm drain prohibited for Multi-family residential units and
residential development projects.

f. Carwash provided for new multi-residential moved to 16.09.032

g. Carwash provided changed to more specifically include multi-single family home
community projects. This will specifically now cover home development projects
with more than 25 detached or shared wall units.



h.

Covered dumpster area provided for new multi-residential moved to 16.09.032.

24. General Prohibitions and Practices 175 (092, 032)

a.

T E ge th o

No Interior (indoor) floor drains unless secondary containment is provided for
chemicals, hazardous materials or waste. Exceptions:

i. Connected to a wastewater treatment;

ii. Protected from spills;

iii. Safety showers with a temporary plug or protected from spills;

iv. Industrial if no hazardous waste and failsafe valve.

Exterior (outdoor) drains if covered or protected. Reference to single Loading
Dock section.Interior floor drains shall not be connected to the storm drain.
Exterior drains to the storm drain. Except:

i. Equipment or vehicle washing areas;

ii. Areas with chemicals unless secondary containment is provided;

iii. Equipment or vehicle fluid changing areas;

iv. Loading docks with chemicals (reference to single Loading Dock section).
Roof drains may discharge to the storm drain if roof equipment, tanks, and pipes
containing other than potable water, cooling system water, or heating system hot
water have secondary containment.

Boiler drain lines may not be discharged to the storm drain system.

Condensate lines may not drain to the storm drain system.

Secondary containment shall be provided for exterior work areas where hazardous
materials or hazardous wastes are used or stored.

Aspirators connected to laboratory sink faucets are prohibited.

Laboratory countertops and laboratory sinks shall be separated by a lip.

Sewer traps below laboratory sinks shall be made of glass when there is use of
elemental mercury.

25. New Construction 180 (032, 160)

a.
b.

g.

Floor drains allowed when equipped with berms.

Copper drain line prohibition modified to allow copper traps and short length
connection pipes only for domestic waste and where alternatives are not practical.
16.09.032(b)(9).

Swimming pool discharge modified to allow fixed discharge point with air gap.
16.09.032(b)(15).

Covered dumpster requirement clarified to cover residential developments
providing centralized collection and requiring sizing adequate for all solids waste
streams. Clarified use of berm system or grading to prevent runon and runoff,
16.09.032(b)(17)

No mercury switches in sewer or storm drain sumps.

Moved a number of items to 16.06.092 Prohibited Materials and Practices. These
items are now standard in most industrial facilities. This was not the case at the
time of the original ordinance,

Clarified prohibition on copper roofing and gutters to include downspouts.
16.09.160(b)

26. Personnel Orientation 185 (035)

a.

Clarification of work area and sink signage requirements.

27. Accidental discharge prevention 190 (090)



a. Preparation of Slug Control Plans may be required.
28. Fountains, pools, spas and cooling towers 205 (114)
a. Added boilers and cooling systems.
b. Prohibited discharge to storm drains.
c. Prohibited addition of chemicals to fountains, pools, spas, cooling towers, storm
drains or the sanitary sewer that contain greater than 2 ppm of Molybdenum or
Zinc.
d. Removed passed cooling tower compliance deadline for meeting 0.25 ppm Cu
limit and replaced with one year compliance schedule for new cooling towers.
29. Root Control Chemicals 210 (101)
a. Prohibition against use without permit.
30. Photographic Processing 215 (111)
a. Records shall be maintained for three years and made available for inspection.
b. Removed separate limit for photo processors with reduced water use.
c. Removed passed compliance dates and compliance schedules.
31. Dental Requirements 220 (112)
a. Removed past dental requirement implementation dates.
b. Added record retention and availability requirements.
c. Remove exemptions.
d. Added annual reporting requirements.
32. Automotive 225 (113)
a. Removed past automotive requirement implementation dates.
b. Requirement to handle solids in accordance with State and Local regulations.
c. Required labeling of storm drains.
33. Enforcement Remedies
a. Rearranged in order of severity and consolidated all enforcement.
b. Moved Damage to facilities 275 (130).
c. Moved termination of discharge 280 (152).
d. Added not exclusive to those listed in ordinance 280 (new).
e. Added Warning 240 (new).






ATTACHMENT C

Memorandum

ASSOQCIATES

DATE: October 27, 2006

Gorman Lau, P.E.

To: Brad Eggleston, City of Palo Alto 250 Lafayete Gircle, Sute 200
Lafayette, CA 94549

925.962.9700 {phone)

SUBJECT: City of Palo Alto Local Limits ‘ 925.962.9701 (fax)
Evaluation gormani@iwa.com
e Betsy Elzufon, LWA

Eric Zeigler, LWA

INTRODUCTION

The purpose of this technical memorandum is to evaluate recent monitoring datafor the
period 2004 through 2005 to determine if the City of Palo Alto’s (City’s) current local
limits are adequate to protect the Palo Alto Regional Water Quality Control Plant
(RWQCP) from upset, protect biosolids quality, meet current National Pollutant
Discharge Elimination System (NPDES) effluent limitations, and protect worker health
and safety.

The major elements of this technical memorandum include the following:

« Background,;

+ Local limits evaluation;

+ Local limits update strategy;

+ Pretreatment Streamlining Rule; and
+ Recommendations.

City of Palo Alto 1 October 2006
Palo Alto Regional Water Quality Control Plant



Local Limits Evaluation

BACKGROUND

Regional Water Quality Control Plant Treatment Process Description

The City owns and operates the RWQCP, which provides treatment of domestic,
commercial, and industrial wastewater from the cities of Los Altos Hills, Los Altos, Palo
Alto, Mountain View, the service area of East Palo Alto Sanitary District, and Stanford
University. The RWQCP is a tertiary wastewater treatment facility with a dry weather
design capacity of 39 million gallons per day (MGD) and can treat up to 80 MGD during
wet weather conditions. Wastewater treatment consists of screening, primary
sedimentation, fixed film roughing filters, activated sludge, nitrification, secondary
clarification, filtration, disinfection, and dechlorination.

Approximately 95% of the treated effluent is discharged into a man-made channel
(Latitude 37°27°30”, Longitude 122°06°45"), which is tributary to Lower South San
Francisco Bay. Approximately 5% of the treated effiuent is discharged into the Renzel
Marsh Pond, which is a reclamation project. A small percentage of the treated effluent
is reused for irrigation and construction dust suppression.

Biosolids are currently thickened, dewatered using belt presses, and incinerated. Ash is
hauled offsite and used for soil augmentation on farm and ranch lands in the Central
Valley.

Development of Local Limits

The development and implementation of local limits is a requirement of the National
Pretreatment Program and the City’'s NPDES permit. As such, local limits are designed
to protect the RWQCP against industrial discharges that may cause treatment process
upset, cause violation of NPDES permit requirements, or create potential health and
safety concerns for facility operators and the public.

The City's existing local limits were generally derived according to the procedures and
recommendations presented in the USEPA Guidance Manual on the Development and
Implementation of Local Discharge Limitations Under the Pretreatment Program (1987).
Since the development of City’s local limits, USEPA developed its Local Limits
Development Guidance (Local Limits Guidance) in July 2004, which updates the 1987
guidance. The evaluation of the City's local limits presented in this memorandum
follows the guidance and recommendations of the Local Limits Guidance.

Pollutants of Concern (POCs)

The 1987 local limits guidance specified ten national POCs: arsenic, cadmium,
chromium, copper, cyanide, lead, mercury, nickel, silver, and zinc. The 2004 Local
Limits Guidance recommends that the initial ten national POCs be evaluated, as well as
five new POCs: molybdenum, selenium, ammonia, 5-day biochemical oxygen demand
(BOD), and total suspended solids (TSS).

City of Palo Alto 2 October 2006
Palo Alto Regional Water Quality Control Plant



Local Limits Evaluation

The City currently has local limits for each of the 2004 national POCs except ammonia,
BOD, and molybdenum. Additionally, the City has local limits for other constituents for
which there are no local limits derivation driving factors or for which adequate data were
not available to evaluate the need for a local limit. These constituents were not '
evaluated as part of this effort.

For this local limits evaluation, updated maximum allowable headworks loadings
(MAHLs) were caiculated for each of the national POCs (including ammonia and BOD).
Adequate data were not available to calculate an MAHL for molybdenum. The purpose
of recalculating MAHLs for each POC is to account for updated information including the
City’s current NPDES permit, recent removal efficiency data, and other changes to
RWQCP operations.

City of Palo Alto 3 ‘ October 2008
Palo Alto Regional Water Quality Control Plant



Local Limits Evaluation

LOCAL LIMITS EVALUATION
This local limits evaluation is divided into two tasks:

» Compare current influent loadings with MAHLs for each POC; and
+ Review of compliance history.

This local limits evaluation utilizes data collected between January 2004 and December
2005 for influent, effluent, and biosolids. Biosolids data from 2004 and 2005 are
evaluated to determine compliance with California Code of Regulations (CCR) and air
emission standards. '

Comparison of Current Influent Loadings with MAHLs
Evaluation Criteria

Local Limits Guidance recommends that an MAHL be calculated for each POC. After
MAHLs are caiculated for each POC, the MAHLs are compared to existing influent
loadings. Local Limits Guidance suggests that local limits are necessary if any of the
following criteria are satisfied:

« Average influent loading of a toxic pollutant exceeds 60 percent of the MAHL, or

« Maximum daily influent loading of a toxic pollutant exceeds 80 percent of the
MAHL any time in the 12-month period preceding the analysis, or

» Monthly average influent loading reaches 80 percent of the average design
capacity for BOD, TSS, and ammonia during any one month in the 12-month
period preceding the analysis.

Because the City's current local limits were derived according to the 1987 local limits
guidance, the above criteria were not used to determine POCs for which local limits are
necessary. As a result, there are existing local limits for POCs that do not meet the
above-listed criteria. These constituents (listed below) are not included in the following
local limits evaluation.

. Barium;

. Beryllium;
- Boron;

. Cobalt;

« Fluoride;

» Formaldehyde;
. Manganese;
» Phenols;

. Single toxic organics (STOs); ’
City of Palo Alto 4 October 2006
Palo Alto Regional Water Quality Control Plant




Local Limits Evaluation

« Total dissolved solids; and
« Total toxic organics.

For POCs that do not currently have an MAHL or local limit, the 2004 criteria listed
above were used to evaluate the need for local limits or other actions for these POCs by
the City. Local Limits Guidance recommends the following steps be taken to evaluate
POCs for which local limits are not currently established:

. Ifthe current influent pollutant loading exceeds the MAHL, USEPA recommends
that a local limit is established for the pollutant. The source of the elevated
loading should be investigated, monitoring should be increased, and pollution
prevention efforts should be considered.

. Ifthe current influent pollutant loading exceeds the established threshold value
(criteria listed previously) for the first time, USEPA recommends increased
monitoring for the pollutant.

» If the current influent pollutant loading exceeds the established threshold value
for the second time, USEPA recommends establishing a local limit and
increasing pollutant monitoring.

. If the current influent pollutant loading is below the established threshold, USEPA
recommends reviewing the pollutant periodically.

For pollutants that currently have local limits, USEPA recommends the following steps
for evaluating each POC:

. If the current influent POC loading exceeds the MAHL, USEPA recommends
revising the local limit (unless an investigation reveals that the elevated loading is
due to an unusual, one-time event), investigating the cause of the high loading,
identifying any non-complying industries, increasing monitoring of industrial
users, and considering adopting pollution prevention efforts.

. Ifthe current influent POC loading has increased significantly from the previous
year (e.g. from 55% to 75% of the MAHL), USEPA recommends that the cause
of the increased loading be investigated, monitoring for the POC be increased, or
the local limit be revised.

. Ifthe current influent POC loading is below the established threshold, USEPA
recommends reviewing the pollutant periodically.

MAHL Calculations

MAHLs that were used to derive the City’s existing local limits have changed over time
due to changes to the RWQCP treatment process, changes to the City’s NPDES permit
upon renewal, and updates to effluent limitations. Six major factors serve as the basis
for MAHL development. These include NPDES permit effluent limitations, California
Toxics Rule and San Francisco Bay Region Basin Plan water quality criteria/objectives,
biosolids disposal restrictions, air emission standards, treatment process inhibition
levels, and treatment plant design capacity.

City of Palo Alto 5 October 2006
Palo Alto Regional Water Quality Control Plant




Local Limits Evaluation

In this evaluation, MAHLs for each POC were recalculated based on the equations and
derivation procedures outlined in the Local Limits Guidance. To calculate MAHLs
based on water quality criteria/objectives, it is assumed that the receiving water